GEOTECHNICAL & MATERIALS

INC.

SIEVE ANALYSIS

SA 450 Lab#B- 11033

ENGINEERING, TESTING & INSPECTION
P.O.BOX 15732 - TAMPA, FLORIDA 33684  813/872-7821 CA Mo.1450
PROJECT: Product Check PROJECT NO: TL-8047
537 St. Yard
CLIENT: Transcor Recycling LLC DATE: 11/10/2017
LAB NO.: B-11035
SAMPLE LOCATION: Stockpiled at 53™ Street Yard
SAMPLE DESCRIPTION: Limestone Ballast
Sieve Number Percent Passing
5" 100
4" 100
3" 93
24 82
2" 62
A 26
1 4
/s 3
DATE SAMPLED: 11/1/17
DATE TESTED: 1147117
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This report contains information that is intended solely for the nse of the clienit and noted assigns.
This report shall not be reproduced, except in full, without written approval of Test Lab, Inc.



